Chemours Company, FC, LLC NC00900042

HEARING OFFICER REPORT

for
New NPDES Permit NC00900042
The Chemours Company FC, LLC, Fayetteville, NC

This report is presented to the Director of the North Carolina Division of Water Resources.
INTRODUCTION

This Hearing Officer Report summarizes the major issues raised through the public hearing process, as well
as the Hearing Officer recommendations for the new NPDES Permit. The Director of the Division of Water
Resources will take final action on these recommendations.

FACILITY BACKGROUND

Chemours is a major industrial facility. Chemours operates an ion exchange monomers process and a
polymer processing aid process. Also on-site, DuPont operates a polyvinyl fluoride process, and Kuraray
operates Butacite and SentryGlas processes.

Beginning in mid-2017, Per- and Polyfluorinated Substances (PFAS) were found in the Cape Fear River.
Certain compounds of concern, including GenX or HFPO dimer acid (HFPO-DA), were traced back to
Chemours. Studies of health effects of many PFAS compounds are ongoing. Known health effects of some
PFAS compounds include kidney disease, developmental effects to fetuses, and some forms of cancer. Since
2017, Chemours has been prohibited from discharging any process wastewater to the Cape Fear River.

In July of 2017, the North Carolina Department of Health and Human Services (DHHS) set a drinking water
provisional health goal of 140 ng/L for GenX. According to DHHS, the provisional drinking water health
goal is “not a regulatory level and is not a boundary line between a ‘safe’ or ‘dangerous’ level of GenX, but
can be used to provide information to affected communities and residents about potential risks from
exposure to GenX through drinking water.” On June 15, 2022, EPA issued a lifetime, drinking water health
advisory of 10 ng/L for GenX chemicals. EPA’s drinking water advisory levels “identify the concentration
of a contaminant in drinking water at which adverse health effects are not anticipated to occur over specific
exposure durations.” Health advisories “are not legally enforceable but are intended to inform the public
and determine whether local actions are needed to address public health impacts in affected communities.”
To-date, EPA and the state of NC have not issued any applicable regulatory standards for PFAS.

On February 25, 2019, a Consent Order between DEQ, Chemours, and Cape Fear River Watch was entered
in Bladen County Superior Court, with an Addendum entered on October 12, 2020. As part of the Consent
Order, Chemours was required to assess pathways for PFAS on and around the site and their potential mass
loadings to the Cape Fear River. The assessment was submitted to DEQ on December 6, 2019, and updated
quarterly since then. Chemours analysis indicates that the primary source of PFAS loading to the Cape Fear
River from the facility is contaminated groundwater. According to a recent mass loading report onsite
groundwater contributes over 60% of the remaining PFAS loading to the Cape Fear River from all sources
at the facility. This groundwater reaches the Cape Fear River directly through subsurface hydrological
connection to the Cape Fear River and through seeps that flow in channels along the surface before entering
the river. As required by the Consent Order to reduce PFAS loading to the Cape Fear River, Chemours has
proposed to construct an underground barrier wall, groundwater extraction system, and contaminated

Public Hearing Officers Report for 6/21/22 & 6/23/22(Revised 2022-07-14) Page I of 9



Chemours Company, FC, LLC NC00900042

groundwater treatment system to prevent the migration of contaminated groundwater into the Cape Fear
River. As part of this remediation project, Chemours has requested a new NPDES permit for the discharge
of treated groundwater, treated stormwater, and treated surface water from seeps through a new Outfall 004.

Chemours preliminarily estimated that treating groundwater and seeps will reduce overall loading of Total
Table 3+ PFAS compounds from the facility from all sources to the river by 51% based on an average of
these two sampling events (Cape Fear River PFAS Loading Reduction Plan — Supplemental Information
Report, November 2019). According to a more recent mass loading report, onsite groundwater contributes
over 60% of the remaining PFAS loading to the Cape Fear River from all sources at the facility.

Under the Consent Order, Chemours must remove at least 99% of indicator parameters HFPO-DA (GenX),
PFMOAA, and PMPA before discharge may occur. While the Consent Order requires Chemours to achieve
a minimum PFAS removal efficiency of 99%, the conditions included in any discharge permit must also be
sufficient to ensure compliance with all applicable regulations, including regulations concerning the
establishment of technology based effluent limits (TBELSs), based on the permitting record before the agency
at the time of permit issuance.

The proposed treatment system for the contaminated groundwater, stormwater, and seeps (seep A and seep
B) is designed to remove PFAS compounds. The proposed system will treat groundwater from a series of
extraction wells (~70 wells) and surface water (including stormwater) from seep A and seep B. It is capable
of treating peak flows of 2.9 MGD, the average flow is projected to be 2.38 MGD. Most of the flow (91 %)
to the treatment system will be coming from groundwater. All the dry weather flow from seeps A and B as
well as 0.5 inches of rain during 24-hour period will be captured and treated. This extracted contaminated
groundwater, stormwater, and surface water from seeps A and B would otherwise flow untreated to the
Cape Fear River.

The treatment system will include chemical oxidation and pH adjustment to precipitate metals,
ultrafiltration membranes to remove precipitated metals and other total suspended solids, a granular
activated carbon (GAC) system to remove PFAS compounds, and other associated equipment. Treated
effluent will be monitored and sampled at an internal point considered to be Outfall 004 then piped and
mixed with existing wastewaters discharged through Outfall 002. The average flow from Outfall 004 is
expected to be 2.38 MGD, and the average flow from Outfall 002 prior to the addition of the Outfall 004 is
23.17 MGD.  Solids associated with reject streams from filtration and GAC systems will undergo
dewatering through a thickening tank and filter press or centrifugation, from which sludge cake will be
disposed of offsite and the press water will be recycled to the influent of the thickening tanks.

This permit will not authorize the discharge of any process wastewater from Chemours. The only process
wastewater discharged comes from Chemours’ tenants DuPont and Kuraray.

The solids generated in the treatment plant will be tested and shipped off-site for appropriate disposal. The
GAC will be sent back to the manufacturer for recycling.

PUBLIC HEARING/PUBLIC RECORD

In accordance with North Carolina General Statutes, an in-person public hearing was held on June 21, and
a virtual public hearing was held on June 23, 2022, regarding the proposed NPDES permit. Notice of the
proposals and the original hearing was published on May 17, 2022, in the Wilmington Star-News (notice is
attached). On May 17, 2022, a news release about the public hearing was sent to media statewide as well as

Public Hearing Officers Report for 6/21/22 & 6/23/22(Revised 2022-07-14) Page 2 of 9



Chemours Company, FC, LLC NC00900042

parties who voluntarily signed up to receive it, such as attorneys, businesses, and citizens. On May 17, 2022,
an announcement of the public hearing was sent to the DWRPublicNotices List serve.

Ms. Amy Chapman, a Supervisor of the Transportation Permitting Branch, served as hearing officer for both
hearings. During an in-person hearing 97 people registered as non-speakers and 23 people registered to
speak. Most speakers (20) opposed the proposed permit for the variety of reasons described in the next
section of the report. One speaker supported the permit and two speakers asked about the reasons for
delaying the permit. Registered attendees at the hearing who provided information regarding their affiliation
represented entities ranging from environmental and regulatory interest groups; municipalities; citizens,
residents, and property owners.

During the virtual hearing 17 people registered, 14 of them registered to speak. Majority of speakers (13)
opposed the proposed permit and 1 expressed concern regarding the lack of wall maintenance requirements
in the Draft Permit.

During both hearings, general information about the hearing as well as the draft permit was followed by
DWR presentations with detailed information about the draft permit. Speakers provided public comments
on the draft permit after the DWR presentation. Written comments were accepted for the proposed NPDES
permit from May 17, 2022, through June 24, 2022.

The Division received approximately 250 written comments supporting the Draft Permit, most of them were
originated from one website and contained identical text. The Division also received approximately 155
comments opposing the Draft Permit.

MAJOR ISSUES RAISED AND DWR RESPONSES

Listed below are the major issues raised through the public hearings and written comments, and the Division
staff responses to those issues.

Comment:

a. DEQ must develop TBELs for PFAS removal based on the data from the treatment system at Outfall
003 and the removal shown from the seep treatment systems. As a result, SELC suggests that TBELs
should require PFAS removal requirements to exceed 99%. Similar comment was provided by the
Brunswick County Administration.

b. Data from October 29, 2020 (Outfall 003) cannot be used because the facility was not properly

designed.

Seep data supports more stringent permit limits.

There is no rational basis for allowing PFAS discharges at the levels proposed.
The Division must evaluate the effect of new health advisory level.

The Division must go beyond the Consent Order.

™o a0

Response: The Division agrees with the commenter that it is appropriate to develop TBELs for PFAS
removal based on the data from the treatment system at Outfall 003.

Pursuant to the Consent Order, in September of 2019, Chemours commenced operation of a similar system
at Outfall 003, an old outfall at the site. Like the proposed Outfall 004 treatment system, the Outfall 003
system utilizes granular activated carbon to remove PFAS from stormwater and surface water (fed by
contaminated groundwater). According to Chemours permit application, “The design of the [Outfall 004
treatment system] is similar to the design of the treatment system for Outfall 003. The effluent data that has
been submitted to NCDEQ with EPA Form 2C for permit number NC0089915 is therefore considered to be

Public Hearing Officers Report for 6/21/22 & 6/23/22(Revised 2022-07-14) Page 3 of 9



Chemours Company, FC, LLC NC00900042

suitable to estimate the expected effluent data for the GWTS.” Chemours application also states that the
treatment plant at Outfall 003 listed as a “similar plant” that “resemble[s] production processes, wastewater
constituents, or wastewater treatment™ proposed at Outfall 004.

The Outfall 003 treatment system has now been in operation for nearly two years. During initial startup of
the facility, the treatment system at Outfall 003 was not properly operated and maintained. As documented
in a Notice of Violation issued by DEQ on January 26, 2022, during October and November of 2020, “[i]n
addition to failing to properly handle sediment that infiltrated the system to ensure that it did not interfere
with proper system operations, Chemours did not adequately maintain the structural integrity of the area
surrounding the treatment facility sufficient to prevent erosion and gullying of the slope upstream of the
dam.” This resulted in the system exceeding effluent limits in its permit for PFAS. The Division agrees